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MILL TEST CERTIFICATE

1480 Bukbuzanup-Ro, Songak-Eup, Dangin-Si, Churs ,Korea
FEuLE SF190700141
Order No. o
T2 A Z0MA T
3 THOT ROLLED CARBON STEEL PLATE DA z oo; o 1 20180731-PS-007-056
Comimodity Customer Cerlificale No.
Z xok disl o x|
i . CASTM AJ6G il SHYUNDAI CORPORATION kR 1 2019-07-31
cification Contractor Date of Issue
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P & o 4:x10,000 5:x 100,000
i Tz @
Bitacon Quanlly FeslNo: glw|ms|e|walm|Wiwlofc|s|mle|s|o|n|fa|lmiw| n|v|S ms
Md | B
(N} %) | o) | o) | (o) S a s alalalz|z23|2|8ala]|ala
165,88 % 2438 % 600G 1 1,853 | Resst FC11638304 # | T | 3066 | 464.9( 27 U L[58 es|erof1s1) e | 3| 1|20 0] 1] 28 1819
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158 x 2436 % 6006 1 1853 | R20351 FCT1608401 | T | 3034|4659 27 U JLjise2fes|sof1st|60| 3|1 |22la]oln 1] 2 |1819
P 1543 171 | 858 | 131 | 50 | 2 12| 0] 1 21 1| a7
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e length:200mm (Rectangular), YP Mid : 2 (0.2% off-sel),5 (0,5% underload). U (Upper yield point), L (Lower yield point)
N Liladle analysis
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;_.m_a line grained sleel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Tes! Cerlificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS » -
i Chief OF Qualty Assurance Team
UEL BIA2 MO WSS S 2 DU A AU & AUFUCL(htpi//smhyundai—steel.com/cs/cm/ooin. jsp)
httpi//sm.hyundai—steel.com/cs/cm/login.jsp) * QRcade scanner App | ‘QReal’
sty problems may arise |f used other than to the spec stated in this Mill Test Certification,




